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Dangerous Goods

FER A TR B Fa it E&J LiFePO, 12.8V 4.5AN(12.8V-4 5Ah, 17 & 18650) \;

(Samples) LiFePO, Battery E&J LiFePO,4 12.8V 4.5Ah(12.8V-4.5Ah, Cell Model 18650) \%{
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(Client) E&J Technology Group Co., Ltd
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(Manufacturer) E&J Technology Group Co., Ltd

No.: H09243043111D
Code: b8mgjiv
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Name & Model

MR Hath E&J LiFePO,4 12.8V 4.5Ah(12.8V-4.5Ah, HLH S 18650)

LiFePO,4 Battery E&J LiFePO4 12.8V 4.5Ah(12.8V-4.5Ah, Cell Model 18650)

ZFC AL S FHAE HA A 7]

Applicant E&J Technology Group Co., Ltd

25w Hichl: GEYITT R 2 X e 5 TkIX 13 #5 403

Address Building 13, 403 Gong Village Industry, Longhua, Shenzhen, China.
FESANL AR | Wit rait, FRRRELEN 12.8V, #isE i E ) 4500mAh, Hifigdy 57.6Wh,
Appearance & Blue battery. Nominal voltage is 12.8V, Rated capacity is 4500mAh,and Electric

Odor energy is 57.6Wh.
: o2 A S AR S B AR SE N o Y LR R I 2 A ek . B K5 R E

it/ By A oy

Main Hazards

These chemicals are contained in a sealed can. Risk of exposure occurs only if the

battery is mechanically or electrically abused. If in fire, battery may cause to explode.
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ik 45 - (Conclusion)

1. fakatEiRg(Hazard identification):
@OHiLfE=57.6Wh, f3F TR =6.765kg, A& HEH=12 />,
Q@ZMRIEA RS CETERITE M- R0 AFRHEF MY 28 3 ¥4 38.3 KM A K.
@ZMRRIE I 1.2 KA R
@ it R LA AR HE o Rt B IR e A P R P e, AR FHBAE R R AL A
%2 DGR5.0.2 T3 e Eisk .
OF — SR N FUREINAT 55 9 2K AE R P bR B AL i M B AR o :
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@F%E 138 224 4R BE A I A0 B FEL e

@k 1z g | AR Hat i FH T PR A AL 8 A B it o

@ HTth Bz TR BT 3.9.2.6 (e) R kKiliE.
(DElectric energy=57.6Wh, Q'ty =6.765kg, contain 12pcs batteries.

@Test proves that this type of battery pass the UN38.3 test.

@ Test proves that this type of battery pass the 1.2m drop test.

@Cells and batteries are protected so as to prevent short circuits. Cells and batteries must be packed in
inner packagings that completely enclose the cell or battery then placed in a strong outer packing.
The General Packing Requirements of 5.0.2 must be met.

®Each packages must be labelled with a lithium battery handling label in addition to the Class 9 hazard
label.

®Each consignment must be accompanied with a document with an indication including packed with
lithium batteries, handled with care, special procedures should be followed in the event that the

package is damaged, a telephone number etc.
@Lithium batteries as being defective for safety reasons are forbidden for transport.

®Waste lithium batteries and lithium batteries being shipped for recycling or disposal are prohibited
from air transport.

©Cell and batteries must be manufactured under a quality management program as described in
3.9.2.6(e).

2. EY LI R (12K 44 (Suggestion according to DGR):

T AR 965- 11 Zk, Wkfab i St a0, FIths k.

Exceeds the standard of Table 965-1I, so it belongs to dangerous goods. Be shipped by passenger and

cargo aircraft.

B L AR STt Proper Shipping Name: Lithium lon Batteries
fakKA: 9 Class: 9
UN %i'5: UN3480 UN No.: UN3480
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3. fu3EdEsk (Packaging requirements):
SPNIE Uk T ]
A | R4 RN Max Qty/Pkg
PG Pkg Inst S.P. %1l Passenger and HER DML
Cargo Aircraft Cargo Only
Il 965 A88, A99, A154, A164, A183 10kgG 10kgG

2t DGR U1 965 2 1 B #i47.
The goods are packaged according to the packaging instruction 965 Section I B of DGR.
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1) (BeAEX Tk s —sEug) (17M);
2)IATA (fEfa i BI) (54™);
3)iZYJii ) UN38.3 it (H09243042921D~1);
ZH )ik
4RI IR (H09243043021D~1).
Reference
1) <<Recommendations On The Transport Of Dangerous Goods-Model Regulations>>(1 7
method
2) IATA<<Dangerous Goods Regulation>> (54™);
3) The UN38.3 test report (H09243042921D~1);
4) The drop test report (H09243043021D~1).
v EH Tz, BEVIIE.
Remark | Be applicable to transport by air, Be shipped by Passenger and Cargo Aircraft.
R WEA 7}; | HEA
Bk %2 DA ) b
(Prepared by) (Checked by) (Approved by) AN )
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Name Of Test Items Test Result
e TR T LA ERERATRK, I BN b ok it 417000 5 (1 5T Bt
i BEAR ) RANFIAEIATIX—RB ARG 90% . RBAFAFRIEER .
Altitude simulation No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
(38.3test 1) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
A ToB. LHA. L. CRERRTGR A, I HAA R it el b A1 7RI 5 0 FF i i
AR RANFIAEBATE—RB AT IR 90%. RIS FFAHFAEZR .
Thermal test No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
(38.3 test 2) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
Tz~ THAS Tk TRERMIGRK, I B RK sl it 41758 5 T B v s
) ANFIAEBATX—RB AR 90%. I A FRIEEK.
Vibration No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
(38.3test 3) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
: FTEH FTHR k. ERERATEHE K, FH AR i it ek v i 4L RS R T B L
triti ANFIAEIATX—RRATHR R 90% . RIAF & FRAEREK
Shock No mass loss, no leakage, no venting, no disassembly, no rupture and no fire. The open
(38.3 test4) circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The test result conforms to the requirement of standard.
: HhFEi AL 170°C, FFHAERES R i )G 6 N TEHpA, TR, JTEK. 3k
AL HOPREER.
- External short circuit The external temperature does not exceed 170 °C and there is no disassembly, no rupture
(38.3 test 5) and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard.
3 SR AL 170°C, JFEAEREE TR Rl )G 6 A ipiAk, B, LK. ik
E/)920 T abrEEsKR.
Crush The external temperature does not exceed 170 °C and there is no disassembly, no rupture
(38.3 test 6) and no fire during the test and within six hours after the test. The test result conforms to the
requirement of standard. :
HRETE RIS P A 7 RNERE, o k. REAFahiEEisK.
Overcharge There is no disassembly and no fire during the test and within seven days after the test. The
(38.3test 7) test result conforms to the requirement of standard.
BERABI F ERBIT R ARR G 7 RAEMAE, TRK. WA GhrEEik.
Forced discharge There is no disassembly and no fire during the test and within seven days after the test. The
(38.3 test 8) test result conforms to the requirement of standard.
ZARM R AR 1.2 KPR, AN BB ZH, RAEERARYEE), LS
S AR, AR R . RS PREER, (PI965)
1.2m Berg sk The package is capable of withstanding a 1.2m drop test in any orientation without damage to
1.2m Drop Test cells or batteries contained therein, without shifting of the contents so as to allow battery to
battery contact and without release of contents. The test result conforms to the requirement of
standard. (P1965)
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Iltem Conclusion
g 3551 ML B SN i TR
ﬁ:%ﬁ‘@’ﬂ{ ’H‘*nf&ﬁ} n*}]JPTTE Tﬁﬁ?l—ll—l

Explosive Danger

The data and components structure indicate the article does not
belong to explosive.

R fE Kt

Flammable Danger

ANET G IRRY T

It does not belong to flammability substance.

SR E
Oxidizing Danger

AREMIEAYE R HIRPE, AE TEEY .
The screening tests indicate the article does not belong to oxidizing
solid because it can not make fibrin accelerate burning rate.

Ly oy

Toxic Danger

HREEEEAS, AT 2P

The oral toxicity is low, so it does not belong to toxic article.

JBUH Stk

o A e ATV €N e

L The data indicates the article has no radioactivity.
Danger

B ol i B XTBRE . SRR, AR TR Y B

Corrosive Danger

The article can not corrupt steel, aluminum, so it has no corrosive.

Hefakt:
Other Danger

A ILRIE K o

It belongs to the 9th dangerous goods.
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Authenticate the photo on original report only
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